SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 2 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe ¥
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
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-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 938.67816 MHz -45.39 dBm -32.39 dB 30,000 MHz 1,000 GHz 1.000 MHz 900.86707 MHz -45.56 dBm -32.56 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.72819 GHz -45.66 dBm -32.66 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.48255 GHz -45.69 dBm -32.69 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.51218 GHz -44,43 dBm -31,43 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,55573 GHz -44,30 dBm -31,30 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97342 GHz -40.20 dBm -27.20 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52242 GHz -40.27 dBm -27.27 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65079 GHz -40.35 dBm -27.35 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65479 GHz -40,23 dBm -27.23 dB
13.000 GHz 19,500 GHz 1.000 MHz 1555555 GHz -36.50 dBm -23.50 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.53905 GHz -36.55 dBm -23.55 dB
~ —_— ~ —
{ e J o L L J v
D: 2! 10:07:4 10:08:5
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dem p——— - e At i
Wlm
-o0 dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 938, 19340 MHz -45,64 dBm -32.64 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.69748 GHz -45.74 dBm -32.74 d8
1,920 GHz 3.000 GHz 1.000 MHz 2.96815 GHz -44.29 dém -31.20 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.93192 GHz -40.32 dBm -27.32 dB
9.000 GHz 13,000 GHz 1.000 MHz 1262530 GHz -40.47 dBm -27.47 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.53605 GHz -36.50 dBém -23.50 d&
i
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Report No. : FG4D1914

LTE Band 2 / 20MHz

Spe ¥
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 dB PUN.Y, PSR R | || R PRY. P,
R, N . R PV v ey
WVM
&0 dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 903.29085 MHz -45.47 dBm -32.47 dB 30,000 MHz 1,000 GHz 1.000 MHz 917.34883 MHz -45,54 dBm -32.54 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.57448 GHz -45.43 dBm -32.43 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.47835 GHz -45.,60 dBm -32.60 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.95376 GHz -44.,45 dBm -31,45 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.51146 GHz -44,27 dBm -31.27 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52642 GHz -40.18 dBm -27.18 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.90692 GHz -40.30 dBm -27.30 db
9.000 GHz 13.000 GHz 1.000 MHz 12.66079 GHz -40.34 dBm -27.34 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63280 GHz -40.46 dBm -27.46 dB
13.000 GHz 19,500 GHz 1.000 MHz 1555255 GHz -36.46 dBm -23.46 db 13.000 GHz 19,500 GHz 1.000 MHz 15.53206 GHz -36.48 dBm -23.48 d&
— —_— = ~ — =
L JL ) L JL J
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Highest Channel / QPSK

Spectrum
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
~40 dem o vy r— v - Mot e
W—M"‘"
~50 dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 973,09595 MHz -45,31 dBm -32.31 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.61856 GHz -45.40 dBm -32.40 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.96419 GHz -44.51 dBém -31.51d8
3.000 GHz 9.000 GHz 1.000 MHz 6.94942 GHz -40.25 dim -27.25dB
9.000 GHz 13,000 GHz 1.000 MHz 1263930 GHz -40,53 dBm -27.53 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.52806 GHz -36.37 dém -23.37 d&
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ssamon . FCC RADIO TEST REPORT Report No. : FG4D1914
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage SW10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0029
30 Normal Voltage 0.0028
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0051
PASS
0 Normal Voltage 0.0031
20 Maximum Voltage 0.0039
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0023
Note:

1. Normal Voltage = 3.88 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.48 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 4

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 4 / 20MHz

16QAM

64QAM

RB Size

Full RB

256QAM

Middle CH

4.78

Full RB
5.68

Full RB

Full RB

Limit: 13dB
Result

6.14

PASS

LTE Band 4 / 20MHz / QPSK

Middle Channel / Full RB

LTE Band 4 / 20MHz / 16QAM

Middle Channel / Full RB
Spects (=) Spectrur ()
Ref Level 30.00 cbm  Offset 11,70 b Ref Level 30.00 cBm  Offset 11,70 0B
lo_att 0 dB__AQT 2ms @ RBW 20 MHz lo_att 0 dB__AQT 2ms @ RBW 20 MHz
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SF 1.7325 GHz Mean Pwr + 20.00 di SF 1.7325 GHz Mean Pwr + 20.00 db
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2167 cbm  27.04 dbm 5.37 dB 2.32 dB 4.00 dB 4.78 dB 5.15 dB Trace 1 | 2069 cbm 27,12 dbm 5.43 dB 2.90 dB 4.67 dB 5.58 dB 5.20 dB
e — S —
[T ) nnnne D W6
LTE Band 4 / 20MHz / 64QAM LTE Band 4 / 20MHz / 256 QAM

Middle Channel / Full RB

n (o)
Spectrur v
Ref Level 30.00 cbm_ Offset 11,70 db
lo_att 0 dB__AQT 2ms @ RBW 20 MHz
(@153 view
el :
o =5
=
00 <
',
1E-
1E "\
\
SF 1.7325 GHz Mean Pwr + 20.00 di
C y Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19.66 bm 26,64 dbm 7.19 dB 3.10 dB 5.01 dB 6.14 OB ©.50 dB
—
[T

TEL : 886-3-327-3456
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Page Number 1 A3-1 of 29



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FG4D1914
26dB Bandwidth
Mode LTE Band 4 : 26dB BW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.28 1.27 3.01 3.02 4.96 4.98 9.68 9.71 1456 | 14.38 | 18.94 | 18.78
Mode LTE Band 4 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.29 - 3.00 - 4.97 - 9.71 - 14.35 - 18.70 -
TEL : 886-3-327-3456 Page Number 1 A3-2 of 29

FAX : 886-3-328-4978




ssanranas. FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 4

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

tm lm
v v
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.21 dBm) ™M1[1] 15.04 dBm)
1.74227900 GHz 1.73241890 GHz
= § 3 | o nde 26.00 dB @ _ ¥ ndB 26.00 dB
o4 Ly AU Ay S ,-\ 1.289500000 MHz o o A B T 1.272700000 MHz
Q factor 1343.4 7 qfactor | 1361.2
d It 4
a — 7 o Y
/ W
-10 d = -10 de i~
~/ o P s
o S ANAR Y jgmﬂ g - e
-30
-40 d -40 d
50 d -50 di
-60 d 60 d
CF 1.7325 GHz 1001 pts Span 2.8 MHz CF 1.7325 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1732279 GHz 16.21 dBm ndB_down 1.2B95 MHz M1 1.7324189 GHz 15.84 dBm ndB_down 12727 MHz
TL 1 1,7318455 GHz -9.66 dBm nd8 26.00 dB T1 L 1.7318594 GHz -10.05 dBm nd8 26.00 dB
T2 1 1,733135 GHz -9.95 dBm Q factor 1343.4 T2 1 1.7331322 GHz -10.30 dBm Q factor 1361.2
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
17.09 dbm)| MI[1] 17.10 dBm
1.73350700 GHz " 1.73360890 GHz,
= ] 26.00 dB @ e o nee_ ® 26.00 dB
04 I iind 3.015000000 MHZ, 104 = Y e 3.021000000 MHZ|
] Q factor \ 575.0 7 Q factor 3 573.9
| / \
od 0 d
7 T !
/ ; I \:
10 d ¥ 10 di ¥ -
~ A N A L
204 o S —— 20 dBp= < —
a0 30
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 6.0 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,733507 GHz 17.09 dBm nd@ down 3.015 MHz M1 1.7336089 GHz 17.10 dBm nd@ down 2.021 MHZ
T1 1 17309775 GHz -9.05 dBm nd8 26.00 dB T1 L 1.7309895 GHz -6.63 dBm nd8 26,00 d8
T2 1 1,7339925 GHz -8.53 dBm Q factor 575.0 T2 1 1.7340105 GHz -9.02 dBm Q factor 5
L I 4 L [S JL 4 -

Middle Channel / 5SMHz /| QPSK

Middle Channel / 5MHz / 16QAM

Spectum ) [=

Ref Level 30.00 dém  Offset 11,70 dB & RBW 100 kHz

pectum &

Ref Level 20,00 dém  Offset 11.70 db & RBW 100 kHz

o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.46 dBm) ™M1[1] 14.96 dBm)
174375900 GHz 1.73262000 GHz
M1
= . ndB Y . 26.00 dB @ . ndB 26.00 dB
g ! Mt L AT Y 4.965000000 MHZz 0d P ATTAT S AN e - L TAW T 4.985000000 MHZ|
{ Q factor 1 349.2) i Q factor v 347.6
{ J \
od 0 d i T
o T |
-tod T \ -10d ] -
/ \ \
7 Ty 20 o T A
e S el A A
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1.7325 GHz 1001 pts Span 10.0 MHz CF 1.7325 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1733759 GHz 16.46 dBm ndB_down 4.955 MHz M1 1.73262 GHz 14.96 dBm ndB_down 4,985 MHz
TL 1 1,729973 GHz -9.61 dBm nd8 26.00 dB T1 L 1730022 GHz -10.73 dbm nd8 26.00 dB
T2 1 1,734938 GHz -9.49 dBm Q factor 349.2 T2 1 1.735007 GHz -10.72 dBm Q factor 347.6
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPOR

T

Report No. : FG4D1914

LTE Band 4

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

o o
(¥ [¥
Ref Level 30.00 cbm  Offset L1170 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT 188 s @ VBW 100kHz  Mode FFT o Att 0dE SWT  18.5ps @ VBW 100kkz Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.90 dBm)| ™M1[1] 13.44 dBm)
1.7307420 GHz 1.7317010 GHz
= 26.00 dB @ ndB 26.00 dB
g P s 9.690000000 MHZz 104 Y T e o Y- T 9.710000000 MHZ|
i Q factor 178.6 ] Q factor Y 178.3
/ / \
o { T 0 ;‘ T
T
104 - - 0 d - =
] 1 y T
A N 20 d |
oy PP NP A
-30 \
-40 d -40 d
50 d -50 di
&nd 60 d
CF 1.7325 GHz 1001 pts Span 20.0 MHz CF 1.7325 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1.730742 GHz 15.30 dBm ndB_down 9.69 MHz M1 1.731701 GHz 13.44 dBm ndB_down 9,71 MHZ
TL 1 1,727645 GHz -10.52 dbm nd8 26.00 dB T1 L 1727645 GHz -13.17 dbm nd8 26.00 dB
T2 1 1,737335 GHz -11.51 d8m Q factor 17B.6 T2 1 1.737355 GHz -12.53 dém Q factor 178.3
L I 4 L [S JL 4 -
ctrum i pectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.15 dBm) ™M1[1] 14.03 dBm)
1 1.7277050 GHz 1.7467560 GHz
20 20
x ndB 26.00 dB nda "y 26.00 dB
w0 S et aiin ading® W3 Bo{uv,\/u,-r\ 14.565000000 MHz| 104 e P rBiyn [ e e 14.386000000 MHz
! Q factor \ 118.6 Q factor 120.7
| - ]
ki |2 |
-10 df -10 d
Ji \I ]
20 dBes Pt nd A 2n.d f
4 - e P g £ e e 7
R e LS i Ay
-30 -30
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1.7325 GHz 1001 pts Span 90.0 MHz CF 1.7325 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 L.727705 GHz 17.15 dem ndB_down 14.565 MHz M1 1.736756 GHz 14.83 dBm ndB_down 14,386 MHZ
TL 1 1,725247 GHz -8.66 dBm nd8 26.00 dB T1 L 1725337 GHz -11.62 dam nd8 26.00 dB
T2 1 1,739813 GHz -8.98 dBm Q factor 11B.6 T2 1 1.739723 GHz -11.22 dém Q factor 120.7
L I 4 L [S JL 4 -
Spectrum i pectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.14 dBm)
1. 1.7299030 GHz
20 20
26.00 dB 22 ndB 26.00 dB
10d L L 18.941000000 MHz 104 Ml o, S, :ﬁ; o A 18.781000000 MHz
’ 914 JJ v ‘! 92.1
od f od
oa g o /
{ {
20 d
Y 7 NPT
PNV NN A VAT
- -30'd8
-40 df -40 di
50 d -50 di
&nd 60 d
CF 1.7325 GHz 1001 pts Span 40.0 MHz CF 1.7325 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.730382 GHz 14,55 dam ndB_down 18.941 MHz M1 1.729903 GHz 14.14 dBm ndB_down 18,781 MHz
TL 1 172295 GHz -11.14 dBm nd8 26.00 dB T1 L 1723069 GHz -11.69 dam nd8 26.00 dB
T2 1 1.741891 GHz -11.48 d8m Q factor 91.4 T2 1 1.741851 GHz -12.38 dém Q factor
L JL J L JL J

TEL:
FAX:

886-3-327-
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 4

[= [=
v v
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.77 dBm) 3 dBm)
1.73274340 GHz 1.73303950 GHz,
= B 26.00 dB @ 26.00 dB
A 7 Ao e
g P iy - AL 1.207900000 MHz 0d 3.009000000 MHZ|
qfactor | 35.0 7 Q factor \ 576.0
o d - 0 di J |
I \ v/
1 \ ]
10 df A l‘ 10 d i
204 e 20 dm- -
_ Ian i L iy e S S .
3 dBkor= . a0
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7327434 GHz 14.77 dBm nd@ down 1.2979 MHz M1 1.7330395 GHz 15.38 dBm nd@ down 2,009 MHZ
T1 1 1,7318538 GHz -11.34 dam nd8 26.00 dB T1 L 1.7309955 GHz -10.62 dBm nd8 26,00 d8
T2 1 1.7331517 GHz -11.29 dém Q factor 1335.0 T2 1 1.7340045 GHz -10.54 dBm Q factor 576.0
L I 4 [S JL 4 -
ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.75 dBm)| ™M1[1] 14.95 dBm)
1.73052200 GHz 0 GHz
= T nd 26.00 dB @ i 26.00 dB
104 AT D A 4.975000000 MHz| 0d P _ 0.710000000 MHz|
J Q factor | 347.8] Fa 178.1
od 4 0 d :
i \e |
10 i e 10 di 7
f \
20 d i + 20 d v
AN, S 1./ \
s/ R, s . S
: 7 = VN g
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.730522 GHz 13.75 dam nd8 down 4.975 MHz ML 1729423 GHz 14.35 dam nd8 down 9.71 Wz
T1 1 1,730012 GHz -12.38 dbm nd8 26.00 dB T1 L 1727645 GHz -11.79 dam nd8 26,00 d8
T2 1 1,734988 GHz -12.16 dBm Q factor 347.8 T2 1 1.737355 GHz -12.18 dém Q factor 178.1
L I 4 L [S JL 4 -
Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.20 dBm) ™M1[1] 12.04 dBm)
1.7292630 GHZ| 1.7326200 GHz
= 3 ndB 26.00 dB @ B nd 26.00 dB
o o W . o L LY 14.356000000 'VIHz 0d ¥ _ewecttha, I . 18.701000000 \1»—14
| or \ 120.5 f gt 92.6
od | 0d ! !
4 - 4
10 df 10 d
i b ¥
204 I 20d L
—~ N e A b "
. e - A AT A S e Wi
a0 e =30 o s
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.729263 GHz 14,20 dBm nd8 down 14.356 MHz ML 1.73262 GHz 12,84 dam nd8 down 18,701 MHz
T1 1 1725277 GHz -11.43 dbm nd8 26.00 dB T1 L 1723109 GHz -13.43 dbm nd8 26,00 d8
T2 1 1,739633 GHz -11.30 d8m Q factor 120.5 T2 1 1.741811 GHz -12.80 dém Q factor
L I 4 L [S JL 4
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FAX:
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ssamon . FCC RADIO TEST REPORT Report No. : FG4D1914
Occupied Bandwidth
Mode LTE Band 4 : 99%OBW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.10 1.08 2.73 2.72 4.50 4.49 9.09 9.04 | 13.43 | 13.44 | 17.85 | 17.92
Mode LTE Band 4 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 - 2.72 - 4.51 - 9.10 - 13.45 - 17.93 -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 4

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.61 dBm) ™M1[1] 16.50 dBm)
- " 1.732573910 GHz - M1 1.732162350 GHz,
A 1.100289971 MHz A Occ Bre 1088811119 MHz,
wa b\ e’ S ou PR ARt s s et
)
o d / i 0 di
7
10 7 10 di -
\,
20d b 20 d A
L/ Ty AN VN
a0 %o
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 10001 pts Span 2.8 MHz CF 17925 GHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 173257391 GHz 16.61 dam ML 1.73216235 GHz 16.50 dam
T1 1 1.731946775 GHz 8.18 dBm Oce Bw 1.100289971 MHz T1 L 1.731954055 GHz 7.82 dm Oce Bw 1.088811119 MHz
T2 1 1733047065 GHz 7.82 dam T2 1 1.733042866 GHz 8.43 dam
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK

ddle Channel /

3MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de SWT 185 ps @ VBW 300kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 19.16 dBm) ™M1[1] 18.02 dBm)
- 1.733502500 GHz - 41 1.732173030 GHz,
PRAPRV VNN DAV W@M_ T2 2.736326367 MHz '}VWWV fﬂj\\m,«\”m 2.726127387 MHz|
10d ; 104
/ {
od | 0 di /
/ {
-10 df T -10 d
[ X !
" BN 0 d z
P 2
e —
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 10001 pts Span 6.0 MHz CF 17925 GHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17335025 GHz 19.16 dam ML 1.73217303 GHz 18.02 dam
T1 1 1.731118338 GHz 11.24 dBm Oce Bw 2736326367 MHz T1 L 1.731137538 GHz 10.91 dBm Oce Bw 2.726127387 MHz
T2 1 1733854665 GHz 11.45 dam T2 1 1.733863664 GHz 10.46 dam
L ] J - \ JU J ) v

Middle Channel / 5SMHz /| QPSK

ddle Channel /

5MHz / 16QAM

[= (¥
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,70 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.11 dBm) ™M1[1 15.62 dBm)
- 1.730668200 GHz - 1.732975000 GHz,
o X Occ Bw 4506540345 MHz : By 4497550245 MHz|
e A O I T . i o™ Vv oy o o]
/ f
/ / \\
od 0 d
/ /
-10 df /r]‘ -10 d
204 d e 2nd '\4/ ‘\L‘\
R Al A Py V.
-30 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.7925 GHz 10001 pts Span 10.0 MHz CF 17925 GHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17306682 GHz 15.11 dam ML 1732975 GHz 15.62 dam
T1 1 1,73023523 GHz 9.91 dBm Oce Bw 4.506549345 MHz T1 L 1.73024623 GHz 10.66 dBm Oce Bw 4.497550245 MHz
T2 1 1.73474178 GHz 10.37 dam T2 1 173474578 GHz 9.29 dam
L I 4 L [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 4

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 100 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
5.13 dBm 13.77 dBm)|
- 1.7 70 GHz - 1.73225000 GHz,
9.099090091 MHz 9.045005490 MHZ
e A T1
10d 104
\ /
0 df § 0 ]
-tod T ‘E 04 ‘1 .\
s o i
2048~ P = e ]
| o~ PN PP oV | S L
a0 K
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 10001 pts Span 20.0 MHz CF 17925 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17355937 GHz 15.13 dam ML 1.73235 GHz 13.77 dam
T1 1 1.72797045 GHz 10.02 dBm Oce Bw 9.099090051 MHz T1 L 1.72795845 GHz 8.73 dBm Oce Bw 9.04509549 MHz
T2 1 173706954 GHz 10.18 dam T2 1 1.73700355 GHz 8.23 dam
L I 4 [S JL 4 -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.19 dBm) ™M1[1] 14.07 dBm)
- . 1.72764050 GHz - 1.72676460 GHz,
T X Occ B - 13.498656134 MHz X : Bw 13.444655534 MHz
g it Viea VALY (WAt T AV 104 Fa P . e
o d 0 di I
f [
~1od "‘ -10d - T
A / \
20 20 d
¥ RN e
Y i A e PN
a0 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 10001 pts Span 40,0 MHz CF 17925 GHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17276405 GHz 16.19 dam ML L 1.7267646 GHz 14.87 dam
T1 1 1.72576267 GHz 11.59 dBm Oce Bw 13.438656134 MHz T1 L 1.72574768 GHz 10.73 dBm Oce Bw 13.444655534 MHz
T2 1 1.73920133 GHz 10.21 dam T2 1 1.73919233 GHz 9.16 dam
L I 4 L [S JL 4 -

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att a0de SWT iGus @ VBW  1MHz  Mode FFT o Att a0ds SWT i5ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.79 dBm) ™M1[1 13.49 dBm)
- 1.72609240 GHz - 1.72477280 GHz,
"."‘ . 17.854214579 MHz| Ll 17.926207379 MHz
10d o s Ay pote, pos [ 104 P ‘ )
f \ / N o
| | /
od 0 r
\ ) / \
-tod T T -10 T
| \ / \
20 o i = 20 e W T
AN e VT e,
a0 a0 g
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 10001 pts Span 40.0 MHz CF 17925 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17280924 GHz 14,79 dBm ML 1.7247728 GHz 13.49 dam
T1 1 1,7235369 GHz 10.08 dBm Oce Bw 17.854214579 MHz T1 L 1.7235469 GHz 9.63 dBm Oce Bw 17.926207379 MHz
T2 1 174139111 GHz 9.07 dam T2 1 17414751 GHz 8.64 dam
L I 4 [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 4

ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30dE SWT  63.2us @ VBW 100kHz Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 93 dBm)| ™M1[1] 16.59 dBm)
- "1 1.732734620 GHz - ,, 1.731547300 GHz,
e B 1.098050195 MHz oA 2.721327867 MHZ
g LA R 104 b
/
o I a [
a 7 o 7
" /
-10 df -10
204 N 20 e ——
- O vl ) I M—
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 1.7925 GHz 10001 pts Span 2.8 MHz CF 17925 GHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 173273462 GHz 15.93 dam ML L 17315473 GHz 16.59 dam
T1 1 1.731955174 GHz 9.28 dBm Oce Bw 1.098050195 MHz T1 L 1.731147735 GHz 9.21 dBm Oce Bw 2.721327867 MHz
T2 1 1.733053225 GHz 5.89 dam T2 1 1.733869063 GHz 8.79 dam
L JL J L JL J e
ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 14.18 dBm) ™M1[1 12.95 dBm)
1.730520200 GHz 1.73671560 GHz,
20 - 20
Occ B 4.511548845 MHz 9.109089091 MHZ
T \
104 n, \,,/\/\ i 10 d 11 - -
{ Y
d / P I |
° o f 1
| |
~1od i -0 d L
\ f
204 A 20d \‘
\‘ /
a0 -3 B
0 A8 </ K AN =y =
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 10001 pts Span 10.0 MHz CF 17925 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17305202 GHz 14,18 dam ML 17367156 GHz 12.95 dam
T1 1 1,73023823 GHz 8.35 dBm Oce Bw 4.511548645 MHz T1 L 1.72796645 GHz 7.15 dm Oce Bw 9.109089091 MHz
T2 1 1.73474978 GHz 9.65 dam T2 1 173707554 GHz 7.52 dam
L ] J - \ JU J ) v
2 %
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode FFT b ALt 30 de SWT 10 ps & VBW 1 MHz Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.38 dBm) 13.05 dBm)
- 1.72655760 GHz - 1.72765650 GHz,
I Occ B 13.459654085 MHz 17.930206979 MHz
A B
1d < 10 df Cans v ot
| A | |
i 1 A
a 7 ‘ o
-1 d / 1 10 di | ’
7 1 ] l
[ !
/ N e /
L/ |
~J [ AP, SV AP
¥ 4 A0 Eoavye
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 10001 pts Span 40,0 MHz CF 17925 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17265576 GHz 14,38 dam ML 1.7276565 GHz 13.05 dam
T1 1 1.72574768 GHz 8.67 dBm Oce Bw 13.459654035 MHz T1 L 17235329 GHz 8.15 dBm Oce Bw 17.930206979 MHz
T2 1 1.73920733 GHz 7.35 dam T2 1 17414631 GHz 8.61 dam
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A3-9 of 29




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

Conducted Band Edge

LTE Band 4/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

20:1B:19

Date:

Spectr || Spectrum o
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PARS
G | 3 3 DABS Line _$PURKOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F /'4‘ 20 GBH‘.‘P fk(\ S
10 dBm { \ 10 dBm / \
b ( L 0 dem f i
-10 d8m : -10 dBm f
SPURIOUS_LINE_ABS ‘ k f
-20 dem + ‘4 20 dBm—7
f
-30 dBm . f 30 :IBP o
i
A1 T\ N
40 dem -40 dgm k -
R pr—— ey
et i s 1 vy R

-50 dem 50 dem N
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.700 GHz 1.700 GHz 1.000 MHz 1.70900 GHz -20.80 dém -16.80 d& 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75477 GHz 21.75 dbm -5.25 d&

1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -23.69 dBm -10.65 dB 1755 GHz 1756 GHz 50,000 kHz 175500 GHe 52,67 dBm o 67 de

1.710 GHz 1.712 GHz 100.000 kHz 1.71029 GHz 21.70 dBm -8.30 dB 1.766 CHz 1765 GH2 1.000 MH2 175802 GHz 30,56 dBm 7 56 B

i L] il 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

i -

|| Spectrum L
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.30 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
¥ ; ; S AS Line _§PURIOUIS_LINE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dbm
10 dbm / W\ 10 darffw ‘\
ode ]} \ 0 dBm i
-10 d8m i L -10 dgm 5
SPURIOUS_LINE_ABS l [ \
-20 dem: i M -2 m 4‘«
-30 dBm M -30 dem
A —WL"\.-
-40 dam —— " ot ,vnf/ -40 dBrm e ]
kst st cttra iyt o I P NP——
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz | |[I'start 1.753 GHz 3003 pts Stop 1.765 GHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALl Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70894 GHz -21.44 dém -8.44 d 1.753 GHzZ 1.755 GHz 100.000 kHz 1.75423 GHZ 14.01 dBm -15.99 db
1.709 GHz 1.710 GHz 20.000 kHz 1.70957 GHz -28.25 dBm -15.25 dB 1,755 GH= 1756 GHz 50,000 kHz 175500 GHe 25,43 dBm 1248 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71066 GHz 13.76 dém -16.24 dB 1.756 GHz 1765 GH2 1.000 MH2 175802 GHz 19.73 dBm 673 dn

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTEBand 4/1

.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] o
ectrum =) s um 7
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 PARS Line _$PURLOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F a 20 GBH‘.‘P .L S
) [\
10 dBm ‘i ] 10 dém f \
b I \ 0 dem f i
-10 dBm -10 dBm i
SPURIOUS_LINE_ABS \ ]
20 dem 20 dim
Ipu \
A
-30 dBm i -0 dBTﬁ 3 b
ho” it
-40 dBm: A 40 deim frosasa.
I PSR Sl ™ I's M \ A\\ e SUNNREHRI NI
50 dem W 50 dem L
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70896 GHz -28.81 dém -15.81 d& 1.783 GHz 1.755 Ghz 100.000 kHz 175477 GHz 20.86 dBm -9.14 dB
1,709 GHz 1.710 GHz 20.000 kHz 171000 GHz -23.15 dém -10.15 dB 1755 GHz 1788 anz 20,000 kiz 175500 GHe 21.94 dBm 804 dB
1,710 GHz 1.712 GHz 100,000 kHz 1.71028 GHz 20.95 dem -9.05 d& 1.766 CHz 1768 GH2 1.00D MHz 175800 GHz 3145 dBm B 45 B
.
I - i 1 B2
Date: 2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.30 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
. . x ABS Li SPURIOUS INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
10 dem {-' ik e ¥ 10 danf “\
0da } \\ 0 dem,
-10 dBm - -10 dgm \,
SPURIOUS_LINE_ABS l \ !
20 dem 20 gbm
oo A ] T [ P \ N,
.30 dBm 0 dem
1 «u«m
o1
s M"j [ g
40 dem e 7 -40 dBm R r—
FFONIN SRR Heme e e e e gyt
-50 dBm -50 dBm
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs ALl Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170892 GHz -22,53 dém -9.53 d& 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75422 GHz 13.58 dBm -16.42 dB
1.708 GHe 1.710 GHz 20.000 kHz 1.71000 GHz ~26.77 dim -18.77 d8 1.755 GHz 1.756 GHz 20.000 kHz 1.75802 GHz -26.86 dBm -13.86 d8
1,710 GHz 1.712 GHz 100,000 kHz 171027 GHz 13.29 dBm -16.71 dB 1756 CH2 1768 GH2 1,000 Mz 75600 CHe T 45 db
.
i J1 i

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTEBand 4/1

.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F r\ 20 GBH‘.‘P S
10 dém KI \ 10 dem
0da — 0 dem
-10 dBm ! -10 dBm
SPURIOUS_LINE_ABS \
20 dem L‘ 20 dim
-30 dém E / J,"\ -30 dB \
-40 dém p——— o A \ -40 dem J o ]
e o ——— o r——
50 dem 7 2o dem
-60 dBm 50 derm
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170898 GHz -31.27 dém -18.27 d8 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75473 GHz 19.02 dBm -10.08 d&
1.709 GHz 1.710 Ghz 20.000 kHz 1.71000 GHz ~25.66 dbm -12.66 d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75500 GHz -23.62 dBm -10.82 dB
1,710 GHz 1.712 GHz 100,000 kHz 1,71023 GHz 20.16 dem -9.84 dB 1756 CH2 1768 GH2 1,000 Mz 75601 CHe ~32.55 chm 1563 db
.
I - i 1 B2
Date: 2 S 20:21:18

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.30 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
q 3 3 DABS Line SPURIOUS INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dbm
10 dBm it 10 dBm =
[ ] ]
0da | | o dern] \
-10 dem / | -10 dim ‘
SPURIOUS_LINE_ABS | \
-20 dem f \ -20 dpm
-30 dBm v i Bm .
[ L™ ]
e \'L..NN M‘““M,“
-40 dem et - 40 dBm: - . —
At N rpiribi e 27 "‘-‘v"rﬂ-wmww.-.ﬁ_hwm..-“ N—
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -27.60 dém -14.60 d& 1.783 GHz 1.755 Ghz 100.000 kHz 175461 GHz 11.97 dém -18.03 d&
1.709 GHz 1.710 Ghz 20.000 kHz 1.71000 GHz ~33.38 dbm -20.38 d& 1.755 GHz 1.756 GHz 20,000 kHz 1.75500 GHz -30.70 dBm -17.70 dB
1,710 GHz 1.712 GHz 100,000 kHz 1,71094 GHz 12.06 dBm -17.94 dB 1.766 CHz 1768 GH2 1.00D MHz 75600 CHe Z24.70 dBm 1T 70ds
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1,710 GHz 1.730 GHz 100,000 kHz 171588 GHz 2,30 dem -27.70 dB 1756 CH2 1768 GH2 1,000 Mz 175713 oHe 26,16 cbm 15 18°d
S
.
I - I 1 B2
Date: 2

LTE Band 4 / 20MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

(%]

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.30 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 12,30 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE GHNEKABS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS_) INE_ABS F 20 GBH‘.‘P S
10 dem 10dBm
0dp . ] - - »—w\ 0 dBmr .»J]
-10 dem | 4:1 E
SPURIOUS_LINE_ABS J 1 l
-20 dem 1 l -20 dBm M
J b dom SOPRPI NOY TV
W W 1 X
40 derm. jw dem
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Pawer Abs sLi Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70883 GHz -24.32 dBm -11.32 d& 1.735 GHz 1.755 Ghz 100.000 kHz 175371 GHz 1.54 dBm -28.45 0B
1.709 GHz 1.710 GHz 200,000 kHz 1.70998 GHz -29.65 dBm -16.65 8 1.755 GHz 1.756 GHz 200.000 kHz 175502 GHz -33.61 dBm -20.61 dB
1.710 GHz 1.730 GHz 100,000 kHz 171481 GHz 1.15 dBm -28.85 dB 1.756 GHz 1765 GH2 1.000 MHz L 76014 CHe 27.80 dBm 1480 B
!
I it i
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LTE Band 4 / 20MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum u%‘: Spectrum =

Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.30 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
L S S DABS Line _$PURIOUS_LINE_ABS PAS!

20 UIBIF\LF PURIOUS INE_ABS F 20‘15;_‘?? S

10 dem 10 dBm:

0 de = TS T »rw\ 0 d?,\n;,.w,_ p e e ==l i
-10 d8m ,u{ dBm !
SPURIOUS_LINE_ABS J } )

-20 dém f l -20 dem

|
-30 dém 2= r Bﬁ dem T
— T
MJ \"\ \ P - ‘
40 dBm fw dem
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts StD_E .765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  Alimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70822 GHz -28.93 d&m -15.93 d8 1.735 GHz 1.755 GHz 100.000 kHz 1.75235 GHz 0.41 dBm -29.59 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -34.38 dBm -21.38 dB 1,755 GHz 1.756 GHz 200,000 kHz 1,75500 GHz -36.02 dBm -23.92 dB
1.710 GHz 1.730 GHz 100,000 kHz 1.71748 GHz 0.68 dBm -29.32 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75617 GHz -31.88 dbm -18.88 dB
- S
L ] J G ve [ T ] G 6
Date: 28.FEB.2025 21:37:58 - N -

LTE Band 4 / 20MHz / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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SPORTON LAB.
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Conducted Spurious Emission

LTE Band 4 / 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

pectrum

Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
N AN . Y. oo
40 d| A — o o -40 dBm Ve = Ne—— Mg}
=00 dBm:
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 951.76662 MHz -45.35 dBrm -32.35 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.00450 MHz -45.48 dém -32.48 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69143 GHz -44.75 dBm -31.75 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68128 GHz -45.50 dBm -32.50 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.97346 GHz -44,47 dBm -31,47 dB 1.765 GHz 3,000 GHz 1.000 MHz 2,48003 GHz -44,34 dBm -31.34 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85192 GHz -40.14 dBm -27.14 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.85392 GHz -40,13 dBm -27.13 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64879 GHz -40.37 dBm -27.37 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64229 GHz -40,02 dBm -27.02 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52833 GHz -36.28 dBm -23.28 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.53500 GHz -36.32 dBm -23.32 dB
- p— -
D: 2! 01:40:0 1:41:2
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dem = Y
W‘ v -
-50 dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 93770865 MHz -45.68 dBm -32.68 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.64035 GHz -45.55 dBm -32.55 d8
1.765 GHz 3.000 GHz 1.000 MHz 1.77302 GHz -43.99 dem -30.99 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.96242 GHz -40.32 dBm -27.32 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264229 GHz -40,48 dBm -27.48 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.25044 GHz -36.30 dém -23.30 d&
i
JL J
Date: 01:42:45

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A3-23 of 29
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LTE Band 4 / 3MHz

n trum
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
10 ddAE—SBURIOUS | INF_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB 20 dBm
30 dB -30 dBm
de A Pt A Pt
-40 ——— ey -40 E:r ™ —— = e
e hat
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 860.63218 MHz 45,44 dBm -32.44 dB 30,000 MHz 1,000 GHz 1.000 MHz 967.76362 MHz -45.34 dBm -32.34dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69108 GHz -45.14 dBm -32.14 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.58158 GHz -45.67 dBm -32.67 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.99239 GHz -44,44 dBm -31.44 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.50349 GHz -44,21 dBm -31.21d8
3.000 GHz 5.000 GHz 1.000 MHz 6.50592 GHz -40.23 dBm -27.23 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94542 GHz -40.11 dBm -27.11 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64879 GHz -40.44 dBm -27.44 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65879 GHz -40.,40 dBm -27.40 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52666 GHz -36.34 dBm -23.34 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54583 GHz -36.26 dBm -23.26 d&
T bl
{ L J o L L J v
01:46:02

Highest Channel / QPSK

Spectrum
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
SPURIOUS_LINE_/
-20 dém
-30 dém
Al [,
-40 dBém = - oy T
A .
-o0 dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 900,38231 MHz -45,66 dBm -32.66 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.62391 GHz -45.50 dBm -32.50 d8
1.765 GHz 3.000 GHz 1.000 MHz 2.96934 GHz -44.,35 dBém -31.35 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.97292 GHz -40.22 dBm -27.22 dB
9.000 GHz 13,000 GHz 1.000 MHz 1266429 GHz -40,49 dBm -27.49 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.53916 GHz -36.14 dBém -23.14 d&
il
JL J -
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LTE Band 4 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe ¥
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB - Y o (|| 40 dBrm L PN
o e — S g T~ PRI T
P GEm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 963.40080 MHz -45.13 dBm -32,13 dB 30,000 MHz 1,000 GHz 1.000 MHz 908.62319 MHz -45,56 dBm -32,56 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.58823 GHz -45.45 dBm -32.45 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68478 GHz -45.56 dBm -32.56 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.51378 GHz -44,31 dBm -31.31dB 1,765 GHz 3,000 GHz 1.000 MHz 2,57139 GHz -44,28 dBm -31.28 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.00900 GHz -40.21 dBm -27.21dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52142 GHz -39.96 dBm -26.96 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63730 GHz -40.35 dBm -27.35 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.62680 GHz -40.42 dBm -27.42 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.54500 GHz -36.50 dBm -23.50 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.52666 GHz -36.21 dBm -23.21 dB
- p— - m——
{ e J o L L J v
D: 2! 11:51:5 11:53:12
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
_10 &d) 101S JINE ARS PAES
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
40 dBm — L
= — g
"ﬁM'w
50 e
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 896,98901 MHz -45,46 dBm -32.46 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.64700 GHz -45.72 dBm -32.72 d8
1.765 GHz 3,000 GHz 1.000 MHz 2,46069 GHz -44.39 dBm -31.39 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.93942 GHz -40.28 dBm -27.28 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264229 GHz -40,49 dBm -27.49 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.52250 GHz -36.29 dém -23.29 d&
it S
J1 J L
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LTE Band 4 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe ¥
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB L Y. o (|| 40 derm - .~ . s, fead
g N Wt h IM_.»-.-M e
=oU dBm:
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 931.89155 MHz -45.59 dBm -32.59 dB 30,000 MHz 1,000 GHz 1.000 MHz 875.17491 MHz -45.70 dBm -32,70 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69178 GHz -44.54 dBm -31.54 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.46859 GHz -45.66 dBm -32.66 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.93189 GHz -44,35 dBm -31,35 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,05988 GHz -44,26 dBm -31.26 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85342 GHz -40.02 dBm -27.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94492 GHz -40.21 dBm -27.21 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.63580 GHz -40.37 dBm -27.37 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63730 GHz -40.45 dBm -27.45 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52500 GHz -36.26 dBm -23.26 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.53333 GHz -36.42 dBm -23.42 d&
- p— - m—
{ e J o L L J v
D: 2! 4 01:59:0
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dem — — = e
Liarginy -
P7e0 de
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 856,75412 MHz -45,55 dBm -32.55 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1,.59313 GHz -45.56 dBm -32.56 dB
1.765 GHz 3.000 GHz 1.000 MHz 2,51995 GHz -44.,18 dBm -31.18 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.91192 GHz -40.19 dBm -27.19 d8
9.000 GHz 13,000 GHz 1.000 MHz 1265329 GHz -39,96 dBm -26.96 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.55291 GHz -36.36 dBm -23.36 d&
i S
J1 J L
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LTE Band 4 / 15MHz

Spe ¥
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dB S S wenane™| ||| -40 dBm —— ” s i
Gamsmpulier e -
"0 dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.42529 MHz 45,45 dBm -32.45 dB 30,000 MHz 1,000 GHz 1.000 MHz 979.89256 MHz -45.45 dBm -32.45 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -44.76 dBm -31.76 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69423 GHz -44.61 dBm -31.61 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.93354 GHz -44.,43 dBm -31,49 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.06440 GHz -44,15 dBm -31.15 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.50892 GHz -40.08 dBm -27.08 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91242 GHz -40.19 dBm -27.15 db
9.000 GHz 13.000 GHz 1.000 MHz 12.62980 GHz -40.23 dBm -27.23 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.61730 GHz -40.46 dBm -27.46 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.55250 GHz -36.42 dBm -23.42 db 13.000 GHz 18,000 GHz 1.000 MHz 15.52958 GHz -36.35 dBm -23.35 dB
- p— e m—
{ L J o L L J v
D > 02:04:58

Highest Channel / QPSK

Date:

Spectrum
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dem - — = e e
Lo e — e e
el
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 978,42929 MHz -45,36 dBm -32.36 d&
1.000 GHz 1,700 GHz 1.000 MHz 1,59803 GHz -45.67 dBm -32.67 d8
1.765 GHz 3.000 GHz 1.000 MHz 2,50637 GHz -44.40 dBém -31.40 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92792 GHz -40.09 dBm -27.09 d8
9.000 GHz 13,000 GHz 1.000 MHz 1264579 GHz -40,32 dBm -27.32 d8B
13.000 GHz 18,000 GHz 1.000 MHz 1554625 GHz -36.47 dBm -23.47 d&
i S
J1 J L
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LTE Band 4 / 20MHz

Spe ¥
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
da LY. pnd rli o, fud
-40 " — Sy -40 dBm — A — — — =srnf
80 dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 961.33683 MHz -45.50 dBm -32,50 dB 30,000 MHz 1,000 GHz 1.000 MHz 946.91904 MHz -45.,56 dBm -32.66 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69318 GHz -45.04 dBm -32.04 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69423 GHz -41.98 dBm -28.98 dg
1.765 GHz 3,000 GHz 1.000 MHz 2.97181 GHz -44,55 dBm -31,55 dB 1,765 GHz 2,000 GHz 1.000 MHz 1.77138 GHz -41,75 dBm -28.75 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95242 GHz -40.23 dBm -27.23 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98742 GHz -40.30 dBm -27.30 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64479 GHz -40.14 dBm -27.14 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64729 GHz -40.35 dBm -27.35 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.53791 GHz -36.53 dBm -23.53 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54416 GHz -36.23 dBm -23.23 d&
- p— e m—
{ L J o L L J v

Highest Channel / QPSK

Date:

Spectrum
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
A L)
-40 dBm 1 v —— - i
W o
-90 dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 961,94653 MHz -45,64 dBm -32.64 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.63371 GHz -45.63 dBm -32.63 dB
1.765 GHz 3.000 GHz 1.000 MHz 1,78372 GHz -42,16 dBm -29.16 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92792 GHz -40.25 dim -27.25dB
9.000 GHz 13,000 GHz 1.000 MHz 1264129 GHz -40,38 dBm -27.38 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.52916 GHz -36.40 dBm -23.40 d&
i S
J1 J L
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ssamon . FCC RADIO TEST REPORT Report No. : FG4D1914
Frequency Stability
Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0042
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
PASS
0 Normal Voltage 0.0089
20 Maximum Voltage 0.0088
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0007
Note:

1. Normal Voltage = 3.88 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.48 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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